TUV Kraftfahrt GmbH
TUV Rheinland Group

TECHNICAL REPORT TUV

No.: 83-EIHP-33009246-100

Manufacturer : HY-LOK CORPORATION
Type - Compression Fittings with front and back ferrules

Das Bauteil / The Specific Component

1  Make (trade name of manufacturer) . Hy-Lok®
Fabrikmarke Hy-Lok®
2. Type : Compression Fittings with front and back ferrules
Typ Doppelklemmringverschraubung
3. Article : Tube Fittings, Class 0
Art Fttinge / Verbindungsteile Klasse 0
4. Name and address of manufacturer : HY-LOK CORPORATION
Name und Anschrift des herstellers 1467-1, Songjeong-Dong, Gangseo-Gu,

Busan, Korea 618-270

Meets EIHP draft, UNIFORM PROVISIONS CONCERNING THE APPROVAL OF SPECIFIC COMPONENTS
OF MOTOR VEHICLES USING COMPRESSED GASEOUS HYDROGEN Rev. 12b dated 12.10..2003, annex 08

and Trans/WP. 29/GRPE/2003/14 7-03-2003, The following program is applicable.

i

Pressure test;

- External leakage test at different temperatures;

Resistance to corrosion + leakage test at different temperatures;
- Resistance to dry heat test with respect to O ring;

- Connection test + leakage test at different temperatures.

- Hydrogen compatibility test

5. Detail information

5.1. List of tube fittings to be covered by the testing : Appendix 0 (page 2 & 3)

5.2. Test information : Item 1 (page 4)

5.3. Test minutes : Item 2 (page 5, 6,7, 8, 9 & 10)
5.4. Remark concerning tested object(s) : Item 3 (page 10)

5.5. Statement of conformity : Item 4 (page 10)

Cologne, June 30, 2005
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TUVY Kraftfahrt GmbH
TUV Rheinland Group

TECHNICAL REPORT

No.: 83-EIHP-33009246-100

Manufacturer - HY-LOK CORPORATION

Type

. Compression Fittings with front and back ferrules

2.7 Hydrogen compatibility

271 Test results

3 Remark concerning tested object(s)

o All components

I'he test laboratory is accredited for the above mentioned tests by the accreditation body

The material of the tube fittings, type 316 is confirmed to be

compatible for hydrogen service by US NASA reports without

performing actual test

The tube fitting materials compliy with the hydrogen
compatibility requirements.

ix O are covered with

ot

1 isted in the appe

e
t £ ect(s}).
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TUV Kraftfahrt GmbH
TUV Rheintand Group

Manufacturer

No.: 83-EIHP-33009246-100

- HY-LOK CORPORATION
Type - Compression Fittings with front and back ferrules

TECHNICAL REPORT

List of tube fittings to be covered by the testing

Appendix 0

. L . Connection Size
No. Description Type(Series) Remark
In Size Metric Size(mm)
! Cap for Tube End CCA /4" 6 -
' 3/8" 10
/2" 12
374" 16
i 25
2 | Male Connector CMC 1/4"x1/4"NPT 6X1/4"PT
3/8"x3/8"NPT 10X3/8"PT
1/2"x1/2"NPT 12X1/2"PT
343 /ANDPT 1633/4pT
Male Adapter CAM 1/4"x1/4" NPT 6X1/A4"PT
3/8"x3/8"NPT 1032/ pT
12" 1/2"NPT 12
3/4"x3/4"NPT i
4 Bulihead Fermale Connector CBFC 1A /A NPT
3/8 % 3/RNPT
V27 /2 NPT
5 SAT e Connector {C8C VA"« SAES/16
3/8"xSAEY/LA
L/2XSAEY/L6
G Bulkhead Union CBU 1/4" 6
3/8" 10
12 12
3/4" 16
Unilon CUA 174" 6
1 3/8" 10
172" 12
3/4" 16
1" 25
R Union Tee CTA 1/4" 6
3/8" 10
1/2" 12
3/4" 16
B 1" 25
9 Union Cross CXA 1/4" 6
L 3/8" 10
172" 12
3/4° 16
1" 25
10 | Union Elbow CLA 1/4" 6
3/8" 10
172" 12
3/4" 16
1" 25

TUV Kraftfahrt GmbH
TUV Rheiniand Group

Technologiezentrum Verkehrssicherheit
Typprifstelle Fahrzeuge/Fahrzeugteile
Am Grauen Stein, D-51105 Kéin (Poll)
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TL:J‘\/ Kraftfahrt GmbH
TUV Rheinland Group

Manufacturer
Type

TECHNICAL REPORT

No.: 83-EIHP-33009246-100

- HY-LOK CORPORATION

: Compression Fittings with front and back ferrules

11 Port Connector CpC 1/4" 6
3/8" 10
/2" 12
,,,,, 16
12 | Male Elbow CLMA 1/4"x1/A"NPT 6X1/4"PT
3/8"x3/8"NPT 10X3/8"PT
1/2"x1/2"NPT 12X1/2"PT
3/4"x3/4"NPT 16X3/4"PT

Note : In above table Inch sizes and metric sizes are different size each other.

For example No |

ak inch sizes are not corresponding sizes of the metric sizes
Cap for tube end have 5 inch sizes and S metric sizes, total 10 sizes.

TUV Kraftfahrt GmbH

IV Rheinland Group

T

Technologiezentrum Verkehrssicherheit
Typprifstelle Fahrzeuge/Fahrzeugteile
Am Grauen Stein, D-51105 Kéln (Poll)
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TUV Kraftfahrt GmbH
TUV Rheinland Group

Manufacturer

TECHNICAL REPORT

No.: 83-EIHP-33009246-100

- HY-LOK CORPORATION

Type . Compression Fittings with front and back ferrules

1 Testinformation

1.1 Test object(s)

[
SALIIC

e
tdentification

1 -

e cige JETIE T .
Tube size | Wall thickness

Fitting Materials

6 mm T.0mm& 1.5 mm

3/8 inch 0035 inch &

0.065 inch

040514 12 mim TOmm & 2.0 mm
1 inch (.083 inch & 0.109

Barstock : ASTM A479 Type 316

Forging : ASTM A182 F316
X 5CrNiMo 17-12-2 (1.4401) /

216 (NS 8 21

1y
4

mterinte - ASTRA ATLG S AT
Tmleriais [ A i Vi AZUY S AL

DN 17458 (1.4401 /1.

© August to September 2004 & June 2005

+ GASTEC Ceriification BY, the Netherlands

© The results of the test refer exclusively to the object(s)

mentioned under point 1.1 of this report.

TUV Kraftfahrt GmbH
TUV Rheinland Group

Technologiezentrum Verkehrssicherheit
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TUV Kraftfahrt GmbH
TUV Rheinland Group

Manufacturer
Type

TECHNICAL REPORT

No.: 83-EIHP-33009246-100

- HY-LOK CORPORATION
- Compression Fittings with front and back ferrules

2 Test minutes

2.1 Test faciiities

2.2 External leakage test including high & low

temperature in accordance with

Yy e

2201 Pest resulis

. The test equipment used was in compliance with the
requirements of the regulation and / or the standard.

. Trans/WP. 29/GRPE/2003/14 Annex 8B

Sample no. C040512, CO40513, CO40514 & C040515

Room temperature

8541054120°C

- 40°C

Corrosion Before After Before After Before C Adter
pressure (.02 4.7 4.7 4.2 4.7 4.7 4.7
=5 co/hr 0 0 0 0 0 4
NWP 210 210 - 210 210
L NWEP x 137 - e 287 287 - e
=15 e/t 0 0 0 O 0 O
Fest dare To be monitored | Aug. 4, Sept. 4 Aug. 4, Sept. 4 Aug. 4, Sept. 4
2004 2004 2004 2004 2004 2004
* NWP=Normal working pressure (210 bar)
222 Conclusion : The samples comply with the requirements.
TUV Kraftfahrt GmbH Technologiezentrum Verkehrssicherheit page 5 of 10
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TUV Kraftfahrt GmbH
TUV Rheinland Group

TECHNICAL REPORT

No.: 83-EIHP-33009246-100

Manufacturer : HY-LOK CORPORATION

Type - Compression Fittings with front and back ferrules

2.3 Corrosion test (Salt sparay) in accordance with

2.3 Test results

: Trans/WP. 29/GRPE/2003/14 Annex 8B

AIITeIIE T armle A NANSTY ON0A 1
Requirement Sample no. C040512, CO4051

To be monitored | August 2004

Date & nime stopping the test

To be monitored | September 2004

A

TUV Kraftfahrt GmbH
TUV Rheinland Group

Technologiezentrum Verkehrssicherheit
Typprifstelle Fahrzeuge/Fahrzeugteile
Am Grauen Stein, D-51105 Koin (Poll)
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TUV Kraftfahrt GmbH
TUV Rheinland Group

Manufacturer
Type

TECHNICAL REPORT

No.: 83-EIHP-33009246-100

- HY-LOK CORPORATION
. Compression Fittings with front and back ferrules

2.4 Overpressure test in accordance with

241

Test results

: Trans/WP. 29/GRPE/2003/14 Annex 8B

- Test results

Requirement

Sample no. C040512, C040513, C040514 & C040515

Moment of test - Before After Before After Before After
Fest pressure (Bar) [.5 x MAWP 315 N/A 315 N/A 31s N/A
U 2 3 min 5 N/A 5 MN/A 5 N/A

No No N/A No N/A No N/A
e No N/A Neo MN/A No N/A
Vest pressure (HBard 630 N/A 530 N/A 630 N7 A,
Fest time 3 min 5 N/A 5 N/A 5 N/A
Rupiure No No N/A No N/A No N/A
No No N/A No /A No W/ A
Fest date To be monitored | Sep. 4, N/A Sep. 4, N/A Sep. 4, N/A
2004 2004 2004
|

¥ N/A - Not applicable

* MAWD

2472 Conclusion

maximum allowable working pressure

: The samples comply with the requirements.

TOV Kraftfahrt GmbH
TUV Rheinland Group

Technologiezentrum Verkehrssicherheit
Typprufstelle Fahrzeuge/Fahrzeugteile
Am Grauen Stein, D-51105 Koin (Poll)
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TUV Kraftfahrt GmbH
TUV Rheinland Group

TECHNICAL REPORT

No.: 83-EIHP-33009246-100

Manufacturer : HY-LOK CORPORATION
Type : Compression Fittings with front and back ferrules

2.5 Endurance test including high & low temperature : Trans/WP. 29/GRPE/2003/14 Annex 8B (Leak tightness)
in accordance with
Draft ECE regulation revision 12b dated 12-10-2003
(Endurance test)

2501 Test results
Test results Requirement | Sample no. C040512, C040513, C040514 & CO40515
Test temperature - Room temperature 8544:654120°C - 40°C
Iy 25 Before Before After Before Afrer
disconnections
0.02 x NWp 42 47 42 4.2 1.2 1.2
L5 oco/hy U ] O U U 4
NWp 210 210 - - 210 210
MWp x 1.37 - 287 287 - e
i35 ce/hn 0 0 0 0 0 0
To be monitored | Aug. 4, Sept. 4 Aug. 4, Sept. 4 Aug. 4, Sept. 4
2004 2004 2004 2004 2004 2004
252 Conclusion : The samples comply with the requirements.
TUV Kraftfahrt GmbH Technologiezentrum Verkehrssicherheit page 8 of 10
TUV Rheinland Group Typprifstelie Fahrzeuge/Fahrzeugteile

Am Grauen Stein, D-51105 Kéin (Poll)



TUV Kraftfahrt GmbH
TUV Rheinland Group

TECHNICAL REPORT

No.: 83-EIHP-33009246-100

Manufacturer - HY-LOK CORPORATION
Type - Compression Fittings with front and back ferrules
2.6 Resistance to dry heat test with respect to : Trans/WP. 29/GRPE/2004/3 Annex 8 part B2

O-ring in accordance with

2.6.1 Test results
Property Status Method Sarmple Specification of
Rubber O ring manufacturer
code V75
- Agrecetved ISC 48-M 79 75£5
ASTM D572
- Afrer 96 hours at 120, 20
100% oy , 2.0 Mpa
il not specified
ASTM D572
10.7
-10 not specified
Flongaton at | - As received ISO 37 185 Min. 125
break [%] ASTM D572
- After 96 hours at 1207, 190
L 109% oxygen, 2.0 Mpa
+3 not specified
- Change [%]
2.6.2  Conclusion : The test samples show no cracks or visual detoriation after

exposure.,

The samples as received meet the specification of the
manufacturer for the measured properties. The properties after
ageing in oxygen as carried out in this evaluation are not
specified by the manufacturer. The changes in hardness,
tensile strength and elongation after these ageing are small.

TGOV Kraftfahrt GmbH Technologiezentrum Verkehrssicherheit page 9 of 10
TUV Rheiniand Group Typprufstelle Fahrzeuge/Fahrzeugteile
Am Grauen Stein, D-51105 Kaéin (Poll)



TUV Kraftfahrt GmbH
TUV Rheinland Group

TECHNICAL REPORT

No.: 83-EIHP-33009246-100

Manufacturer - HY-LOK CORPORATION
Type : Compression Fittings with front and back ferrules
2.7 Hvdrogen compatibility : Trans/WP. 29/GRPE/2004/3 Amnex 8B
2.7 Test results The material of the tube fittings, type 316 is confirmed to be

compatible for hydrogen service by US NASA reports without
performing actual test
The tube fitting materials compliy with the hydrogen
compatibility requirements.

2 Remark concerning tested obieci(s) : All components as listed in the appendix 0 are covered with

the tested objeci(s).

ing appendix 0} and shall not be
full without the written approv gﬁ G‘E the test laboratory.

Bhel 7
\heinland/ &

awww e

L

TUV Kraftfahrt GmbH Technologiezentrum Verkehrssicherheit page 10 of 10
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TUy Kraftfahrt GmbH
Ty Rheinland Group

TECHNICAL REPORT

No.: 83-EIHP-33009246-100

Manufacturer - HY-LOK CORPORATION
Tﬂe: . Compression Fittings with front and back ferrules

Das Bauteil / The Specific Component

i Make (trade name of manufacturer) : Hy-Lok®

Fabrikmarke Hy-Lok®
). Type . Compression Fittings with front and back ferrules

Typ Doppelklemmﬁngverscluaubung
L Article - Tube Fittings, Class 0

Art Fttinge / Verbindungsteile Klasse O
4 Name and address of manufacturer . HY-LOK CORPORATION

Name les hersteliars 1467-1, Songieong-Dong, Gangseo-Gu,

Frusan, Korea 618-270
OVISIONS © SCTRIC COMPONENTS
10,2003, armex U8
dry heat test % to O ring;

Connection test + leakage test at different teir peratures.

Hydrogen compatibility
3. Detall mformation
51 List of mube fittings to be covered by the testing  : Appendix 0 (page 2 &3
5.2. Test information - Jtem 1 (page 4)
5.3, Test minutes - Ttem 2 (page 5,6,7,8,9& 10)
5 4. Remark concerning tested object(s) © Ttem 3 (page 10)
5 5. Staternent of conformity - Ttem 4 (page 10)

Cologne, June 30, 2005

YBR
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TUV Kraftfahrt GmbH
TUV Rheinland Group

TECHNICAL REPORT

No.: 83-EIHP-33009246-100

Manufacturer : HY-LOK CORPORATION
Type . Compression Fittings with front and back ferrules
List of tube fittings to be covered by the testing Appendix 0
) Connection Size
No. Description Type(Series) Remark
In Size Metric Size(inm)
] Cap for Tube End CCA 1/4" 6
3/8" 10
1/2" 12
3/4" 16
1" 25
2 Male Connector CMC 1/4"x1/4"NPT 6X1/4"PT
3/8"x3/8"WNPT 10X3/8"PT
1/2"x1/2"NPT 12X1/2"PT
3/47x3/4" NPT 16X3/47PT
3 Male Adapter CAM 14" 1/4"MNPT 6X1/4APT
' 10X3/8"PT
12" 1/2" P22 PT
3/4"%3) T 1623/4"PT
4 CRFC Gx1/4"PT
5 SAE/MS Male Connector CsC
3/8"xSAES/1G
12" SAES/16
6 Bulkhead Union CBU 1/4" 6
3/8" 10
172" 12
3/47 16
7 Union CUA 1/4" 6
3/8" 10
12" 12
3/4" 16
1" 25
8 Union Tee CTA 1/4" 6
3/8" 10
1/2" 12
3/4" 16
1" 25
9 Union Cross CXA 1/4" 6
3/8" 10 L
1/2" 12 G-
3/4" 16
1" 25
10 | Union Elbow CLA 1/4" 6
3/8" 10
1/2" 12
3/4" 16
1" 25
TOV Kraftfahrt GmbH Technologiezentrum Verkehrssicherheit page 2 of 10
TUV Rheinland Group Typprifstelle Fahrzeuge/Fahrzeugteile

Am Grauen Stein, D-51105 Kd&in (Poll)



TOV Kraftfahrt GmbH
TUV Rheinland Group

No.: 83-EIHP-33009246-100

TECHNICAL REPORT

Manufacturer - HY-LOK CORPORATION
Type : Compression Fittings with front and back ferrules
11 | Port Connector CPC 1/4" 6
3/8" 10
1/2" 12
16
12 | Male Elbow CLMA 1/4"x1/4"NPT 6X1/4"PT
3/8"x3/8"NPT 10X3/8"PT
1/2"x1/2"NPT 12X1/2"PT
3/4"x3/4"NPT 16X3/4"PT

Note : In above table Inch sizes and metric sizes are different size each other.
So to speak inch sizes are not corvesponding sizes of the metric sizes

For example No 1 Cap for tube end have 5 inch sizes and 5 metric sizes, total 10 sizes.

TUV Kraftfahrt GmbH
TUV Rheinland Group

Technologiezentrum Verkehrssicherheit
Typpriifstelle Fahrzeuge/Fahrzeugteile
Am Grauen Stein, D-51105 Kéin (Poll)
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TUV Kraftfahrt GmbH
TUV Rheinland Group

Manufacturer - HY-LOK CORPORATION

TECHNICAL REPORT

No.: 83-EIHP-33009246-100

Type © Compression Fittings with front and back ferrules

1 Test Information

1.1 Test object(s)

Sample | Tube size | Wall thickness | Fitting Materials
Identification
040512 6 mm 1.0mm & 1.5 mm Barstock : ASTM 4479 Type 316

C040494, C040495,

CO404906, CD40457,

3/8 mch

0.035 inch &

Forging : ASTM A182 F316
X SCrNiMo 17-12-2 (1.4401) /

316 (UNS S 31600)

% v or
LA Ty

1.2 Test date
1.3 Testsite

1.4 Remark

P N

. August to September 2004 & June 2005

GASTEC Certification BV, the Netherlands

P SN A5 AN

. The results of the test refer exclusively to the object(s)

mentioned under point 1.1 of this report

TL:}\/ Kraftfahrt GmbH
TUV Rheinland Group

Technologiezentrum Verkehrssicherheit

Typprifstelle Fahrzeuge/Fahrzeugteile
Am Grauen Stein, D-51105 Kéin (Poll)
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TUV Kraftfahrt GmbH
TUV Rheinland Group

Manufacturer
Type

TECHNICAL REPORT

No.: 83-EIHP-33009246-100

. HY-LOK CORPORATION
. Compression Fittings with front and back ferrules

2

Test minutes

2.1 Test facilities

. The test equipment used was in compliance with the
requirements of the regulation and / or the standard.

. Trans/WP. 29/GRPE/2003/14 Annex 8B

7.2 External leakage test including high & low
temperature in accordance with
2.2.1 Fest results
Test results Sample no. C040512, C040513, C040514 & C040515
Test temperature Roomn temperature 85/3654120°C - 40°C
Moment of test Corrosion Before After Before After Before
External leakage <15 oo/l 0 O 0 0 0 G
Test pressure (Bar) | NWP 210 210 210 210
Test pressure (Bar) + NWP x 1.37 e e 287 287 - e
External <15 ce/hr 0 0 0 0 0 0
Test date To be monitored | Aug. 4 Sept. 4 Aug. 4, Sept. 4 Aug. 4, Sept. 4
2004 2004 2004 2004 2004 2004
* NWP=Normal working pressure (210 bar)
222  Conclusion . The samples comply with the requirements

0V Kraftfahrt GmbH
71UV Rheinland Group

Technologiezentrum Verkehrssicherheit
Typpriifstelle Fahrzeuge/Fahrzeugteile
Am Grauen Stein, D-51105 Kéin (Poll)
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TUV Kraftfahrt GmbH
TUV Rheinland Group

TECHNICAL REPORT

No.: 83-EIHP-33009246-100

Manufacturer
Type

: HY-LOK CORPORATION
- Compression Fittings with front and back ferrules

23 Corrosion test (Salt sparay) in accordance with

231 Test results

o T

. Trans/WP. 29/GRPE/2003/14 Ammex 8B

Test results

Requirement

Sample no. C040512, C040513, C040514 & C040515

Date & time starting the test

To be monitored

August 2004

Date & time stopping the test

To be monitored

September 2004

Salt spray g tme 144 hours 144
Ambient temperature during the test | 35£2°C 35

Store time at room temperature

0.5~ 1.0 howr

TUOV Kraftfahrt GmbH

TV Rheinland Group

Technologiezentrum Verkehrssicherheit
Typprifstelle Fahrzeuge/Fahrzeugteile
Am Grauen Stein, D-51105 Koin (Poll)
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TOV Kraftfahrt GmbH
TUV Rheinland Group

TECHNICAL REPORT

No.: 83-EIHP-33009246-100

Manufacturer - HY-LOK CORPORATION
Type . Compression Fittings with front and back ferrules

24 QOverpressure test in accordance with - Trans/WP. 29/GRPE/2003/14 Ammex 3B

2.4.1 Test results

| Test results Requirement Sample no. C040512, C040513, C040514 & C040515
Moment of test - Refore After Before After Before After
Test pressure (Bar) | 1.5 x MAWP 315 N/A 315 N/A 315 N/A
2 2 min 5 N/A 5 MN/A 5 N/A
No Mo N/A MNo N/A No N/A
Mo No N/A No N/A No N/A
Test pressure (Bar) | 3.0 x MAWP 630 N/ A 630 N/A 630
Test time =3 man 5 N/A 5 N/A 5 N/A
No Mo N/A No /A No N/A
No No N/A No N/A No N/A
distortion
Test date To be monitored | Sep. 4, MN/A Sep. 4 N/A Sep. 4 N/A
2004 2004 2004
| N DUNEO———
* N/A - Not applicable
* MAWP © maximum allowable working pressure
2.42  Conclusion . The samples comply with the requirements.

TQV Kraftfahrt GmbH Technologiezentrum Verkehrssicherhait
TUV Rheintand Group Typprifstelle Fahrzeuge/Fahrzeugteile
Am Grauen Stein, D-51105 Kdin (Poll)
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TUV Kraftfahrt GmbH
TUV Rheinland Group

TECHNICAL REPORT

No.: 83-EIHP-33009246-100

Manufacturer - HY-LOK CORPORATION
Type . Compression Fittings with front and back ferrules

2.5 Endurance test including high & low temperature : Trans/WP. 29/GRPE/2003/14 Armex 8B (Leak tightness)

in accordance with
Draft ECE regulation revision 12b dated 12-10-2003

(Endurance test)

251 Test results

. T

Test results | Requirement | Sample no. C040512, C040513, C040514 & C040515
nperature - 40°C
Moment of test | After Hefore After Before After
Test pressure (Bar) 4.7 4.2 4.7 4.2 4.7
NWp 210 210 - 210 210
Test pressure (Bar) | NWp x 1.37 e - 287 287 *
| External leakage <15 co/hr 0 G 0 0 0 0
Test date To be monitored | Aug. 4, Sept. 4 Aung. 4, Sept. 4 Aug. 4, Sept. 4
2004 2004 2004 2004 2004 2004
2,52  Conclusion . The samples comply with the requirements.
.T'Q\/ Kraftfahrt GmbH Technologiezentrurm Verkehrssicherheit page 8 of 10
TUV Rheinland Group Typpriifstelle Fahrzeuge/Fahrzeugteile
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TUV Kraftfahrt GmbH
TUV Rheinland Group

Manufacturer

: HY-LOK CORPORATION

TECHNICAL REPORT

No.: 83-EIHP-33009246-100

Type : Compression Fittings with front and back ferrules

2.6 Resistance to dry heat test with respect to
(-ring in accordance with

2.6.1 Test results

. Trans/WP. 29/GRPE/2004/3 Annex 8 part B2

Property Status Method Samiple : Specification of
Rubber O ring manufacturer
code V75

| - After 96 hours at 120 U, &0

160% oxygen, 2.0 Mpa

- Change [%]

- As received ISG 37 11.9
ASTWL D572
- After 96 hours at 120°C, 10.7
100% oxygen, 2.0 Mpa
-10 not specified
- Change [%]
Elongation at | - As received 180G 37 185 Mir. 125
break [%] ASTM D572
- After 96 hours at 1207C, 190
100% oxygen, 2.0 Mpa
+3 not specified

2.6.2 Conclusion

- The test samples show no cracks or visual detoriation after

exposure.

The samples as received meet the specification of the
manufacturer for the measured prop erties. The properties after
ageing in oxygen as cairied out in this evaluation are not
specified by the manufacturer. The changes in hardness,
tensile strength and elongation after these agein%fre small.

TQ\/ Kraftfahrt GmbH
TUV Rheinland Group

Technologiezentrum Verkehrssicherheit
Typprifstelle Fahrzeuge/Fahrzeugteile

page 9 of 10

Am Grauen Stein, D-51105 Kéin (Poll)





